

PRODUCT SPECIFICATION: COVERFAB

CONSTRUCTION: 3 PLY PVC WITH 9 X 9 POLYESTER REINFORCEMENT

WEIGHT: 9 OZ./SQ/YD

EMBOSSING: IRISH LINEN

PATTERN: SHOWERTEX

TENSILE STRENGTH: (LBS)

METHOD: 5100

WARP: 108 LBS

FILL: 106 LBS

TEAR STRENGTH: (LBS)

METHOD: 5134

WARP: 34 LBS

FILL: 34 LBS

FLAME RESISTANT: CAL 117

ANTIBACTERIAL: YES

Environmental Properties:

Antibacterial Agents are EPA Registered 1486-19

Staphylococcus Aureau (Gram Positive) Maximum Survival 1%

Klebsiella Pneumoniae (Gram Negative) Maximum Survival 2%

MILDEW RESISTANT: YES

PUT UP: 100 YDS/ROLL

COLORS: WHITE

***METHODS ARE FROM FEDERAL TEST METHOD STANDARD 191A**



LABORATORY REPORT OLL 18030

Date: November 7, 2012

Test Report # 080996

Attention: Innov8 Products FZC

P.O. #24812

Subject: One (1) sample of fabric tested for Flame Resistance according to NFPA701-2010, Test Method 1.

Identification: DAV Coverfab 9-9 Irish Linen

Testing Completed: November 7, 2012

TESTS, UNIT OF MEASURE

RESULTS

REQUIREMENTS

Flame Resistance
(NFPA 701-2004, Test 1)
(Chapter 6)

| | |
|------------------------------------|-----|
| Residue afterflame, seconds | 0.0 |
| | 0.0 |
| | 0.2 |
| | 0.0 |
| | 0.0 |
| | 0.0 |
| | 0.0 |
| | 0.0 |
| | 0.2 |
| | 0.0 |

Average: 0.04

2.0 Maximum

